Models > 020 ((1991 HM)) > Parts

020 ((1991 HM)) Cub Cadet Cultivator - Parts

All parts for the Cub Cadet Cultivator 020

Below is a list of all parts for the Cub Cadet Cultivator 020 - (1991 HM). To find the repair part you need, you can browse the list below or you can narrow your choices by searching for a part by name or description.

All Parts for the 020
15-28 of 103
Search for parts
Keep searches simple, eg. "belt" or "pump". Need help?

Clutch Cable Brk't.

SCREW-PH 8-32X1.000

Screw, 1/4-20 x 5/8

PIN-CLEVIS

Nut, Hex, 1/4-28 GR5

Wheel Bracket

Tt Screw, 5/16-18 x .500

WASHER-FL-.88 X 1.50 X .030

5/16 NF Hex jam nut

RETAINER-BELT

SCREW-HEX 3/8-24 X 2.50

Handle Channel-Frame

TINE-10IN-RH

Spacer 7/8" I.D. x 2.0" O.D. x.68" Lg.

All Parts for the 020
15-28 of 103